

测试报告

编号 : SHIN1405018219ML_CN

- 日期 : 2014-05-14
- 页码 : 1 of 2
- 客户名称: 上海北铭高强度钢材有限公司
- 客户地址: 上海市宝山区友谊路 1518 弄(永景国际)2 号楼 1203-1208 号

下列样品由客户提供及确认:

:	槽钢
:	14#A
:	13111202
:	海城市东四型钢有限公司
:	海城市东四型钢有限公司
:	Q345D
:	冲击测试
:	2014-05-08
:	2014-05-08
:	2014-05-14
:	请见下页
	:::::::::::::::::::::::::::::::::::::::

通标标准技术服务(上海)有限公司 授权签名

弦虎

许浩

授权签字人



中国・上海・浦东康桥东路1159弄69号

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction forgery or faisfication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the autenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 83071443, or email: CN.Doccheck@ags.com
No.89, Box (159, EastKang Qiao Road, Pudong Distrid, Shanghai, China 201319 t(86-21) 61196300 f(86-21) 68183122/68183920 www.sgsgroup.com.cn

邮编: 201319

t (86-21) 61196300 f (86-21) 68183122/68183920 e sgs.china@sgs.com



测试报告

编号 : SHIN1405018219ML_CN

- 日期 : 2014-05-14
- 页码 : 2 of 2

冲击测试:

测试方法: GB/T 229-2007

测试项目	测试条件	吸收能量 (J)	要求 (J)	结论
	试片:夏比Ⅴ型缺口	21	平均值 ≥34	
夏比冲击	夏比冲击 试片尺寸: 55mm×10mm×5mm	21	单个值 ≥24 1/2 试样尺寸平均值≥17	符合
	温度 : -20 ℃	30	1/2 试样尺寸单个值≥12	
	试片:夏比 V 型缺口	7.2		
夏比冲击	试片尺寸: 55mm×10mm×5mm	7.0	-	-
	温度: - 40 ℃	7.5		

注: "要求"引用自标准 GB/T 1591-2008 中牌号 Q345D 的要求。



******* 报告结束*******



Documents at http://www.sgs.com/en/Terms-a indemnification and jurisdiction issues defined t the Company's findings at the time of its intervent	herein. Any	holder of this docume	ent is advised that inform		
	ion only and	within the limite of Clic			
s to its Client and this document does not exo ransaction documents. This document cannot be					
alteration, forgery or falsification of the content of	or appearan	ce of this document is	unlawful and offenders	may be prosecuted to	the fullest
extent of the law. Unless otherwise stated the n	esults show	n in this test report re	fer only to the sample(s	s) tested and such sail	mple(s) are
etained for 30 days only					
etained for 30 days only. Attention: To check the authenticity of testin	g /inspecti	on report & certificat	e, please contact us a	it telephone: (86-755	8307 1443
Attention: To check the authenticity of testin or email: <u>CN.Doccheck@sgs.com</u>	Second Second				8307 1443
retained for 30 days only. Attention: To check the <u>authenticity of testin</u> or <u>email: CN.Doccheck@sgs.com</u> No.69, Block 1159, East Kang Qiao Road, Pudong District, Shangha	Second Second				8307 1443 roup.com.cr